
 

13 V May 2025

https://doi.org/10.22214/ijraset.2025.71840



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6461 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

Comparative Study of Conventional and Modern 
Sewage Treatment Technologies - A Review 

 
Mrs. Sonali Meshram1, Ms. Pranjali Karhade2 
[...]
MLD (43.9%). 60% of the total installed sewage capacity of the nation is distributed among the five states and the Union Territory 
(UT) of Maharashtra, Gujarat, Uttar Pradesh, Delhi, and Karnataka. Arunachal Pradesh, Andaman and Nicobar Islands, 
Lakshadweep Islands, Manipur, Meghalaya, and Nagaland don't have any or very few sewage treatment facilities. When it comes to 
overall wastewater production, Chandigarh takes the top spot. 
Diverse Urban Local Bodies (ULBs) in India have recently prioritised the reuse of treated sewage and started using it for industrial 
washing, horticultural irrigation, non-contact impoundments, and other purposes.  
For example: 
 The Punjab govt. announced the State Treated Wastewater Policy 2017 to promote the recycling and reuse of treated sewage for 

non-potable uses. 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6462 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

 The Indian Agricultural Research Institute, Karnal, examined sewage farming which led to the recommendation of an irrigation 
method for sewage-fed tree plantings. 

 In large condominiums and high-rise apartment buildings in major cities (Delhi, Mumbai, Bengaluru, and Chennai) treated grey 
water is being used on a trial scale for toilet flushing. 

In India, there were significant disparities in STP coverage between metropolitan cities, tier-II cities, and smaller towns and rural 
areas. Major cities typically had more advanced and extensive sewage treatment infrastructure, while smaller towns often faced 
challenges in providing adequate wastewater treatment. The Indian government had launched various initiatives, such as the Atal 
Mission for Rejuvenation and Urban Transformation (AMRUT) and the Swachh Bharat Mission (SBM), to promote sanitation and 
improve sewage infrastructure in towns and cities. These programs aimed to increase the coverage of sewage treatment facilities.  
Some Indian towns were beginning to explore wastewater reuse for non-potable purposes, such as irrigation, industrial processes, 
and landscaping, to address water scarcity issues. Clean water bodies contribute to the town's aesthetics, which can boost tourism 
and property values. Additionally, having a functional STP can help attract businesses and industries, as they require access to 
reliable wastewater treatment to operate legally and sustainably. The present scenario of Sewage Treatment Plants (STPs) in India 
reflects a complex mix of progress and persistent challenges amid the country’s rapid urbanization and increasing wastewater 
generation. As per recent data from the Central Pollution Control Board (CPCB), India generates more than 62,000 million liters per 
day (MLD) of sewage, yet only about 40–45% of this volume is treated effectively through operational STPs, indicating a 
significant shortfall in treatment capacity. While metropolitan cities like Delhi, Mumbai, Chennai, and Bengaluru have installed 
multiple STPs employing both conventional and advanced technologies such as Moving Bed Biofilm Reactors (MBBR) and 
Membrane Bioreactors (MBR), many smaller towns and rapidly growing urban centers lag in infrastructure development. A 
substantial portion of sewage either remains untreated or is discharged after only partial treatment, contributing to severe pollution 
of major rivers and water bodies, notably the Ganga, Yamuna, and others. Operational inefficiencies remain a major concern, with 
many STPs facing problems like under-utilization due to lack of sewer connectivity, poor maintenance, inadequate power supply, 
and shortage of skilled personnel. Additionally, the high cost of advanced treatment technologies and limited financial resources 
pose barriers to widespread adoption, especially in tier-2 and tier-3 cities. The government, through initiatives such as the National 
Mission for Clean Ganga (NMCG), Atal Mission for Rejuvenation and Urban Transformation (AMRUT), and Swachh Bharat 
Mission (Urban), is actively promoting the augmentation and modernization of STPs, including decentralized wastewater treatment 
systems, to expand treatment coverage and improve effluent quality. Increasing emphasis is also placed on resource recovery from 
sewage, such as biogas generation, nutrient recovery, and treated water reuse for irrigation and industrial applications, which aligns 
with sustainable development goals.  
 
B. STPs in India 
Sewage Treatment Plants (STPs) in India play a crucial role in managing the rapidly growing volumes of municipal wastewater 
generated by the country’s expanding urban population. India faces significant challenges in wastewater treatment, as studies and 
reports consistently reveal a large gap between the volume of sewage generated and the capacity of installed STPs, resulting in a 
substantial portion of untreated or partially treated sewage being discharged directly into rivers, lakes, and other water bodies. The 
Central Pollution Control Board (CPCB) data indicate that while urban India produces over 60,000 million liters per day (MLD) of 
sewage, only about 37–40% of this is treated through operational STPs. Conventional technologies like activated sludge processes, 
oxidation ponds, and trickling filters dominate the STP landscape, although there has been a gradual shift towards incorporating 
modern biological treatment systems such as Moving Bed Biofilm Reactors (MBBR) and Membrane Bioreactors (MBR) in major 
metropolitan areas to meet stricter environmental norms. Despite these technological advances, many STPs in India struggle with 
operational inefficiencies, frequent breakdowns, insufficient maintenance, and inadequate skilled manpower, leading to suboptimal 
treatment performance and non-compliance with discharge standards. Additionally, factors like intermittent power supply, poor 
monitoring, and financial constraints further impede effective sewage treatment. Government initiatives, including the National 
Mission for Clean Ganga (NMCG), AMRUT (Atal Mission for Rejuvenation and Urban Transformation), and the Swachh Bharat 
Mission, have placed significant emphasis on improving sewage infrastructure, promoting decentralized wastewater treatment 
solutions, and integrating STPs into urban sanitation planning. Research studies highlight the growing adoption of decentralized 
STPs in smaller towns and peri-urban areas as a cost-effective and flexible approach to sewage management, especially where 
centralized sewer networks are absent or incomplete. Moreover, there is increasing recognition of the need to recover resources such 
as biogas, nutrients, and treated water from STPs, supporting circular economy concepts and reducing environmental pollution. 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6463 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

Challenges persist in terms of sludge management, with many plants lacking adequate facilities for sludge treatment and disposal, 
posing health and environmental risks. Policy frameworks and technological roadmaps are evolving to incorporate energy-efficient 
designs, automation, and real-time monitoring to enhance STP sustainability.  
Overall, the literature and field data on STPs in India underscore a critical transition phase, with urgent requirements for capacity 
augmentation, modernization of treatment technologies, skilled workforce development, and robust regulatory enforcement to 
address the growing wastewater treatment demand and protect the country’s precious water resources.Various technologies are 
employed in India for treatment of domestic wastewater. It is observed that Sequential Batch Reactor (SBR) and Activated Sludge 
Process (ASP) are the most prevailing technology adopted by ULBs. 
 

Table 2.1: Technological distribution w.r.t number and capacity of STPs in India 
SN Technology Capacity in MLD Number of STPs 

1. Activated Sludge Process (ASP) 9486 321 
2. Extended Aeration Process (EA) 474 30 
3. Sequencing Batch Reactor (SBR) 10638 490 
4. Moving Bed Biofilm Reactor (MBBR) 2032 201 
5. Fluidised Aerobic Bio-Reactor (FAB) 242 21 
6. Upflow Anaerobic Sludge Blanket (UASB) 3562 76 
7. Waste Stabilization Ponds (WSP) 789 67 
8. Oxidation Pond (OP) 460 61 
9. Any Other 8497 364 

 
Note: - Technologies included in Any Other are Aerated Lagoon (AL), Trickling Filter (TF), Bio-Tower, Electro Coagulation (EC), 
MBR, FMBR and Root Zone etc. 

 
Graph 2.1: Number and capacity of different STPs technologies in India 

 
C. STPs in Maharashtra 
Maharashtra, with its large population and urban centres, generates a significant amount of sewage and wastewater. STPs are crucial 
to treating this sewage before it is discharged into rivers or bodies of water to prevent pollution and safeguard public health. The 
government of Maharashtra, in line with national policies and programs, has been focusing on improving wastewater management 
and sewage treatment. This includes initiatives to encourage the construction and operation of STPs and the adoption of sustainable 

0

2000

4000

6000

8000

10000

12000

Capacity (MLD)
Number of STPs



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6464 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

and eco-friendly technologies. STPs must meet environmental compliance standards set by the Maharashtra Pollution Control Board 
(MPCB) and the Central Pollution Control Board (CPCB). Regular monitoring and reporting are required to ensure compliance with 
effluent quality norms.  
Estimated sewage generation for the State of Maharashtra is 9,107 MLD and total capacity (including proposed) is 9,819 MLD (195 
STPs). Many STPs in Maharashtra have undergone upgrades and expansion to cope with the increasing urbanization and population 
growth. These upgrades improve treatment efficiency and capacity. Local authorities, municipal corporations, and the Maharashtra 
Pollution Control Board (MPCB) play key roles in overseeing the planning, construction, and operation of STPs in the state. 

 
Graph 2.2: Sewage Generation and Treatment Capacity (MLD) – Maharashtra 

 
D. Review Of Existing Studies On Conventional STPS 
Conventional Sewage Treatment Plants (STPs) have formed the backbone of municipal wastewater management for decades, and 
numerous studies have analyzed their design, performance, and limitations within various urban and rural contexts. Conventional 
STPs typically employ primary, secondary, and sometimes limited tertiary treatment processes, primarily focusing on physical 
settling, biological degradation through activated sludge or trickling filters, and basic disinfection methods. Existing research 
extensively documents the efficiency of these traditional treatment units in removing organic matter, suspended solids, and 
pathogens, though often with moderate effectiveness against nutrients such as nitrogen and phosphorus. Studies show that the 
primary sedimentation stage significantly reduces settleable solids and floating materials but is insufficient to meet stringent 
discharge standards without further biological treatment. The secondary treatment, predominantly using the Activated Sludge 
Process (ASP), has been widely studied and established as a robust, cost-effective technology capable of degrading biodegradable 
organic pollutants and reducing biochemical oxygen demand (BOD) to acceptable levels. However, literature also points out 
operational challenges like sludge bulking, aeration inefficiency, and sensitivity to toxic shocks that can affect treatment stability 
and effluent quality. Trickling filters and oxidation ponds, though less common in modern large-scale applications, remain relevant 
in low-cost and small-scale conventional STPs, particularly in developing regions, offering simple maintenance and low energy 
demands but often requiring larger land areas and longer retention times. Numerous researchers have critically evaluated the 
limitations of conventional STPs, highlighting inadequate nutrient removal as a major environmental concern leading to 
eutrophication in receiving water bodies. The absence of advanced nutrient removal stages in conventional setups necessitates the 
use of chemical precipitation or enhanced biological nutrient removal, which have been only partially incorporated in conventional 
frameworks. Studies on sludge management reveal that conventional STPs generate substantial quantities of primary and secondary 
sludge, requiring further treatment such as anaerobic digestion or dewatering to mitigate disposal issues, yet many facilities face 
challenges due to insufficient infrastructure and lack of sludge valorization. Moreover, conventional STPs generally rely on high 
energy inputs for aeration and pumping, which has been critically assessed in the literature concerning the increasing emphasis on 

9107 
9819 

6890 6366 

4242 
3598 

243 281 

2929 

0

2000

4000

6000

8000

10000

12000

 Sewage Generation and Treatment Capacity (MLD)



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6465 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

sustainability and energy efficiency. Several studies recommend retrofitting and upgrading conventional STPs with modern 
technologies to improve overall performance, reduce footprint, and minimize environmental impact.   
Despite their limitations, conventional STPs remain widely implemented due to their relatively straightforward design, ease of 
operation, and lower capital costs compared to advanced treatment technologies. Longitudinal performance assessments indicate 
that while conventional STPs can meet local discharge standards under optimal conditions, their effluent quality often falls short in 
addressing emerging contaminants, micropollutants, and stringent regulatory requirements. This gap in treatment capacity has 
spurred research into hybridizing conventional processes with newer treatment stages, such as biofilm reactors and membrane 
technologies, aiming to combine reliability with enhanced treatment efficacy. In summary, the body of existing literature on 
conventional STPs underscores their critical historical and ongoing role in wastewater management while identifying clear areas for 
technological improvement and sustainable operational strategies to meet future water quality and environmental protection goals. 
Akshay Kshetre et al. (2018), "Comparative Study on Activated Sludge Process and Stabilization Pond to Reduce BOD", [1] 
emphasized the need for wastewater treatment and explored various available techniques. These included Activated Sludge Process 
(ASP), Trickling Filter, Extended Aeration Sludge Process, Aerated Lagoon, Oxidation Ditch, Waste Stabilization Pond (WSP), Up-
flow Anaerobic Sludge Blanket (UASB), Membrane Bio-Reactor (MBR), Moving Bed Bio-Film Reactor (MBBR), Sequential 
Batch Reactor (SBR), and Rotating Biological Contactors (RBCs). Among these, the study particularly focused on a comparative 
analysis of the Activated Sludge Process and the Stabilization Pond in their effectiveness at reducing Biochemical Oxygen Demand 
(BOD). According to Kshetre et al. (2018), ASP is a widely used aerobic treatment process that offers a higher removal efficiency in 
a relatively compact space and within a shorter retention time. However, it requires skilled operation and higher energy input. On 
the other hand, Stabilization Ponds, while requiring a larger area and longer retention time, offer a more natural and cost-effective 
method for treating wastewater with minimal energy use and simpler operation. Their findings revealed that both methods are 
effective in BOD removal, but the choice between them largely depends on site-specific conditions, availability of land, and 
operational capabilities. The study serves as a valuable reference for selecting an appropriate biological treatment method based on 
environmental and economic considerations. 
Rishabh Shukla et. al.  (2022), “Performance evaluation and microbial community structure of a modified trickling filter and 
conventional activated sludge process in treating urban sewage”, [2] The performance and microbial community structure of a 
Modified Trickling Filter (MTF) and a conventional Activated Sludge Process (ASP) were analyzed in the context of urban sewage 
treatment. The MTF system, operated with a hydraulic retention time (HRT) of 2 hours and effluent recycling, was found to 
outperform the ASP system, which had an HRT of 8 hours, particularly in terms of nitrogen removal. Both systems achieved over 
60% removal efficiency for chemical oxygen demand (COD), ammonia-nitrogen (NH₃-N), and phosphate (PO₄³⁻-P); however, MTF 
demonstrated superior denitrification capability, with less than 5 mg/L of nitrate-nitrogen (NO₃⁻-N) detected in its effluent. A key 
highlight of the study was the higher abundance of nitrogen-removal functional genes such as amoA, nirK, nirS, napA, narG, and 
nosZ in the MTF system, indicating the dominance of simultaneous nitrification and denitrification (SND) processes. Using Miseq 
sequencing, the microbial communities in both systems were characterized, revealing a dominance of Proteobacteria, 
Planctomycetes, Chloroflexi, and Actinobacteriota. Notably, the co-occurrence of nitrifiers, denitrifiers, aerobic denitrifiers, and 
anaerobic ammonium oxidation (ANAMMOX) bacteria in the MTF suggested a more diverse and functionally active microbial 
ecosystem contributing to its enhanced nitrogen removal. The findings of Shukla and Ahammad (2022) underscore the potential of 
MTF as an efficient alternative to conventional ASP systems, especially in scenarios requiring compact design and effective nutrient 
removal. 
Vikas Surve et. al. (2022), “Performance Evaluation of Oxidation Pond for Municipal Wastewater Treatment”, [3] Focused on the 
treatment plant located in Nandurbar city, Maharashtra. The research emphasized that despite the existence of a functioning sewage 
treatment plant (STP), irregular operation and poor maintenance significantly affected the plant's performance. To address this issue, 
oxidation ponds were proposed and evaluated for their suitability in treating wastewater efficiently. The study detailed the design of 
oxidation ponds meant to handle 2.0 MLD of wastewater, serving a population of approximately 111,174. The authors adopted a 
design temperature of 20°C and constructed five pond units with dimensions of 126.49 m × 63.24 m × 1.50 m. The oxidation pond 
system was categorized into anaerobic, facultative, and maturation ponds with respective depths of 1.5 m, 2.0 m, and 3.5 m. Based 
on a detention time of 30 days and a volume of 60,000 m³, the design accounted for BOD loading rate as the key parameter 
influenced by temperature. Weekly grab samples were collected from the outlet of the existing treatment plant, and chemical 
analyses were conducted to determine the removal efficiency of key parameters such as BOD, COD, TSS, and pH. A total of 40 
tests showed significant reductions, with BOD and COD removal efficiencies ranging from 80% to 85%, thus indicating the 
oxidation pond’s potential in achieving effluent quality within permissible limits. The study concluded that oxidation ponds are an 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.538 

                                                                                                                Volume 13 Issue V May 2025- Available at www.ijraset.com 
     

 
6466 ©IJRASET: All Rights are Reserved | SJ Impact Factor 7.538 | ISRA Journal Impact Factor 7.894 | 

 

economical and effective option for tertiary treatment, particularly where space is not a constraint and agricultural reuse of treated 
wastewater is desired. 
Priyanka Jamwal et. al. (2010), “Reuse of treated sewage in Delhi city: Microbial evaluation of STPs and reuse options”, [4] 
Investigated the microbial quality of treated sewage in Delhi, with a specific focus on the evaluation of effluent from 16 different 
Sewage Treatment Plants (STPs) employing various treatment technologies including conventional Activated Sludge Process 
(ASP), extended aeration, BIOFORE (a combination of physical, chemical, and biological treatments), trickling filters, and 
oxidation ponds. The study emphasized the significance of Fecal Coliform (FC) and Fecal Streptococcus (FS) concentrations as 
critical parameters for determining the suitability of treated effluent for reuse purposes. Results indicated that extended hydraulic 
retention time (HRT), often caused by reduced influent flow, enhanced turbidity and contributed significantly to the removal of 
COD and BOD₅. ASP-based STPs showed an average removal of 1.66 log units of FC and 1.06 log units of FS, while those 
employing extended aeration achieved up to 4 log unit reductions in both microbial indicators, indicating superior treatment 
performance. Notably, the STPs at Kondli and Nilothi, despite using ASP, delivered higher quality secondary effluents than similar 
facilities. Furthermore, oxidation pond systems demonstrated effective microbial removal, although their overall physicochemical 
performance was more pronounced in the earlier stages of treatment. The researchers introduced the concept of actual integrated 
efficiency (IEa) to quantify the physical, chemical, and microbiological removal capabilities of each STP, thereby assessing their 
potential for reuse applications. While most STPs required tertiary treatment to meet reuse standards, especially for applications 
such as aquaculture, irrigation, and industrial water use, oxidation ponds and Mehrauli STP were considered inadequate without 
further treatment. This study provides crucial insights into tailoring reuse strategies based on treatment efficiency, location-specific 
factors, and potential end-uses of reclaimed wastewater. 
Ashok Pandit et. al. (2013), “Current Research Trends in Wastewater Treatment-A Review”, [5] Provide an extensive review of the 
evolving research trends in wastewater treatment, highlighting the complexity and diversity of approaches in managing sewage 
treatment processes. The authors emphasize the challenges in compiling comprehensive information due to the vast and scattered 